
Ohio Water Environment Association   |   Volume 83:2   |   Issue 2 2010

Water Environment 
       Association

Preserving & Enhancing 
Ohio’s Water Environment

Buckeye Student Chapter
WEF Wastewater Challenge
page 19

Featured Plant
City of Youngstown WWTP
page 55

Buckeye Bulletin

Low Head Dams:
Boon or Bane?
page 24

www.ohiowea.org

Register now for OWEA’sRegister now for OWEA’s

2010 Annual Conference and Expo2010 Annual Conference and Expo
June 14-17June 14-17
Renaissance Columbus Downtown HotelRenaissance Columbus Downtown Hotel
Full Conference Brochure pages 36 -54.  Early registrati on rates end May 21st.

Clean WaterClean Water
Columbus Columbus 



2                                                    Buckeye Bulletin - Summer 2010
[...]
1890 Northwest Blvd • Suite 210 • Columbus, Ohio 43212
T: 614.488.5800 F: 614.488.5801 E: info@ohiowea.org

www.ohiowea.org

Company Name

Address

2010 Sponsor Registration Register online at ohiowea.org

Tel #

ZipStateCity

Email

Company Website

Fax #

Contact Name

2010 Sponsor Registration Register online at ohiowea.org

A Titanium

B Platinum

C Gold

D Silver

$

$

$

$

$3,000 and higher

$2,000

$1,000

$500

Overall Conference Sponsorships

p y

2010 Sponsor Registration Register online at ohiowea.org

D Silver

E Bronze

Total Sponsor Amount

$

$

$500

$250

Please contact me regarding unique sponsorship opportunities

$

P b C dit C dP O # Ck #

2010 Sponsor Registration Register online at ohiowea.org

If you select credit card, you will be emailed a secure link to
enter your credit card payment.

Be sure to enter a valid email address.

Or you may call the OWEA office with your credit card
number.

O f 614 488 5801

Pay by Credit Card

Make checks payable to OWEA and mail to:

Ohio Water Environment Association
1890 Northwest Blvd, Suite 210

Columbus, OH 43212

P. O. # Ck #

2010 Sponsor Registration Register online at ohiowea.org

number.
Or fax to: 614.488.5801

Thank you
for your support!

2010 Sponsor Registration Register online at ohiowea.org

Sponsor Recognition:
Conference Signage
Conference Program
OWEA Buckeye Bulletin
OWEA Website

Greg Otey, 614.464.4500, greg_otey@urscorp.com

Sandra Doyle Ahern, 614.775.4510, sdoyleahern@emht.com

Mike Frommer 614 419 0598 mike frommer@urscorp com

2010 Sponsor Co Chair

2010 Sponsor Co Chair

2010 Conference Co Chair

Thank you
for your support!

2010 Sponsor Registration Register online at ohiowea.org

Sponsor Recognition:
Conference Signage
Conference Program
OWEA Buckeye Bulletin
OWEA Website
Unique Sponsorship Recognition
Distinctive name tags

Mike Frommer, 614.419.0598, mike_frommer@urscorp.com

Cindy Jacobsen, 614.402.2802, cjacobsen@pirnie.com

2010 Conference Co Chair

2010 Conference Co Chair

Thank you
for your support!

2010 Sponsor Registration Register online at ohiowea.org

Sponsor Recognition:
Conference Signage
Conference Program
OWEA Buckeye Bulletin
OWEA Website
Unique Sponsorship Recognition
Distinctive name tags

OWEA 2010 Annual Conference | June 15 – 17, 2010 | The Renaissance Columbus Downtown Hotel



                                            53

Ohio Water Environment Association 
1890 Northwest Blvd · Suite 210 · Columbus, Ohio 43212 

T: 614.488.5800     F: 614.488.5801    E: info@ohiowea.org 
www.ohiowea.org 

 

OWEA 2010 Annual Conference  |   June 15 - 17, 2010   |   Renaissance Columbus Downtown Hotel 

 
 
 
Dear Friends of OWEA: 
 
We are planning the 2010 Annual Conference and need your continued support.  The success of the 
Ohio Water Environment Association (OWEA) has always been and always will be accomplished 
with the tremendous support we receive each year from each of you - our sponsors. You are a valued 
friend of this organization and we are once again respectfully asking for your support. 
 
The Ohio Water Environment Association continues to provide value to our nearly 2000 members, as 
well as nonmember water quality professionals, by offering an annual three day conference designed 
to provide professional development, contact hours, and technical information regarding the 
preservation and enhancement of our most precious natural resource...WATER. 
 
The 84th Annual Conference will be held June 15-17, 2010 at The Renaissance Columbus 
Downtown Hotel. Sponsorship of the conference by consultants, equipment suppliers, contractors, 
and manufacturers’ representatives will help OWEA develop quality educational programs, 
recognize excellence in the wastewater field, and provide a relaxed, informal atmosphere to facilitate 
peer-to-peer networking. 
  
What recognition do sponsors receive? 

 Your company will be listed in OWEA’s 2010 Conference printed material 
 Your company will be listed on OWEA’s 2010 Conference web page 
 Your company will be posted on signage at OWEA’s 2010 Conference 
 Your company will be listed in the OWEA Buckeye Bulletin publication 
 Distinctive name badges recognizing your contribution 

 
Sponsorship Levels are listed on the enclosed form.  Each sponsor will be individually recognized at 
events throughout the conference.  Depending on the type of sponsorship, each sponsor will be 
recognized in ways that allow conference attendees to recognize and appreciate your generous 
sponsorship. 
 
Thank you for your time and generosity.  We invite you to sign up for a sponsorship online 
at www.ohiowea.org.  If you are unable or prefer not to register online, please see the enclosed 
sponsorship form.   Your donation and support will be greatly appreciated. 
 
Greg Otey 
2010 Sponsor Co-Chair 
614.464.4500 
greg_otey@urscorp.com 
 
Mike Frommer 
2010 Conference Co-Chair 
mike_frommer@urscorp.com  
 

Sandra Doyle-Ahern 
2010 Sponsor Co-Chair 
614.775.4510 
sdoyleahern@emht.com  
 
Cindy Jacobsen 
2010 Conference Co-Chair 
cjacobsen@pirnie.com  

 
The Ohio Water Environment Association is a not-for-profit 501(c)(3) association that provides technical education and training for 
Ohio water quality professionals who clean water and return it safely to the environment. 



54             

Ohio Water Environment Association
1890 Northwest Blvd • Suite 210 • Columbus, Ohio 43212
T: 614.488.5800 F: 614.488.5801 E: info@ohiowea.org

www.ohiowea.org

Where: Format:

When:

614.224.3694

Food/Prizes:Monday, June 14, 2010 Lunch and Dinner included
Registration 8:30 a m

Foxfire Golf Club 256 Golfers
10799 Ste Rt 104 32 Teams per Course
Lockbourne, OH 43137 Four Person Scramble

Prizes for Long Drives Pin Shots and

2010 Golf Registration Register online at ohiowea.org

Zip

Shotgun Start 10:00 a.m.

Company Name

Address

State

All players eligible for Raffle/Door
Prizes

Registration 8:30 a.m.
Driving Range Open 8:30 a.m.

Prizes for Long Drives, Pin Shots, and
Long Putts

City

2010 Golf Registration Register online at ohiowea.org

d d l

$300

1. 2.

3. 4.

Contact Name Email

Tel # Fax #

Foursome Pricing print foursome names below $

2010 Golf Registration Register online at ohiowea.org

Individual Pricing print name(s) below, will be assigned to a team

$75

$75

$300

Golf Sponsorships (multiple sponsorships per event)

Hole Sponsor (2 signs one on each course) $

Course Preference (subject to availability) : Players Club Foxfire No Preference

1. $

2. $

2010 Golf Registration Register online at ohiowea.org

$200

$500

$750

$200

Breakfast Sponsor $

$

Lunch Sponsor $

Dinner Sponsor $

On Course Keg Sponsor $

Total Golf Amount

2010 Golf Registration Register online at ohiowea.org

If you select credit card, you will be emailed a secure link to
enter your credit card payment.

Be sure to enter a valid email address.

Or you may call the OWEA office with your credit card
number

Pay by Credit Card

O f t 614 488 5801

Make checks payable to OWEA and mail to:

Ohio Water Environment Association
1890 Northwest Blvd, Suite 210

Columbus, OH 43212

P. O. # Ck #

2010 Golf Registration Register online at ohiowea.org

number.

Roger Jacobsen, 614.486.4383, roger.jacobsen@stantec.com2010 Golf Co Chair

Or fax to: 614.488.5801

Sign up soon!
Limited to 64 teams

visit www.foxfiregolfclub.com for course details

2010 Golf Registration Register online at ohiowea.org

Roger Jacobsen, 614.486.4383, roger.jacobsen@stantec.com

Bill Hyland, 330.565.2115, bill.hyland@weatherford.com

2010 Golf Co Chair

2010 Golf Co Chair

Sign up soon!
Limited to 64 teams

visit www.foxfiregolfclub.com for course details

2010 Golf Registration Register online at ohiowea.org

OWEA 2010 Annual Conference | June 15 – 17, 2010 | The Renaissance Columbus Downtown Hotel



www.ohiowea.org                55

GENERAL 
P R O C E S S 
DESCRIPTION
F l o w  e n t e r s  t h e 
primary pumping station 
where it is screened and 
pumped to the detritors for grit 
removal.  Screenings and grit are 
deposited into hoppers for hauling to the 
landfi ll.  Using gravity from the grit chambers 
the fl ow travels through a fl ow meter and a fi ne 
bar screen on its way to the primary clarifi ers where 
sludge and grease are removed.  The fl ow then enters the primary 
effl uent pump station. 
The primary effl uent is pumped to the secondary treatment system 
which consists of trickling fi lters followed by the aeration system 
for removal of biochemical oxygen demand (BOD) and ammonia.  
Flow in excess of 35 MGD by-passes the aeration system and travels 
through the microscreens where it is blended with the effl uent from 
the secondary clarifi ers.

The blended effl uent is chlorinated 
before passing over a cascade 
aerator on the way to the chlorine 
contact tanks.  The effl uent from the 
contact tanks is metered before being 
discharged to the Mahoning River.
Primary sludge is pumped to a sludge 
holding tank and then dewatered by 
belt fi lter presses.
Waste activated sludge from the 
secondary aeration tanks and clarifi ers 
is thickened using a belt thickener 
where polyelectrolyte is then added.  
The thickened sludge is then pumped 
into a dedicated holding tank and 
dewatered again with polyelectrolyte 
on one of three 2 meter belt presses.               

Plant Superintendent: Thomas Mirante
The Youngstown Wastewater Treatment Plant 
consists of 89 employees and is dedicated to the 
citizens of the Mahoning Valley.  MS Consultants, 
the principal engineering fi rm responsible for the 
expansion project, has ranked the Youngstown 
plant as one of the most modern in the country as a 
result of the innovative design for sludge handling.  The 
capital investment made enables this plant to meet all EPA 
standards.  This assures a clean, effi cient processing of wastewater 
for the customers that are served by the Youngstown Wastewater 
Treatment Plant.
HISTORY
The total area served by the Youngstown WWTP covers 41,510 
acres. The surrounding counties of Mahoning and Trumbull each 
contribute 14,480 and 7,465 acres respectively.  
The original wastewater treatment plant was built in 1957. It 
provided preliminary treatment, primary fl occulation, clarifi cation 
and disinfection.  Sludge was digested, dewatered on vacuum fi lters 
and incinerated. In 1977 Congress passed the Clean Water Act 
requiring a more effi cient effl uent quality for wastewater plants.  In 
1984 construction began on modifi cations to the primary treatment 
system and a total rebuilding of the sludge disposal system.  In 1985 
construction began on the secondary treatment facilities which 
included a secondary pump station, trickling fi lters, activated sludge 
aeration system, and microscreens. 

  Construction Cost - $50,000,000
  Federal and State EPA – 80%
  Local Funding – 20%
  Residents Pay - $39.87 per 1000 cu/ft

DESIGN CRITERIA
  Average fl ow  35 MGD
  Peak fl ow  90 MGD
  TSS  20 mg/l
  BOD  15 mg/l

SOLIDS HANDLING
  Grease (dry)  2760 lb/day
  Grit  47 cu. ft/day
  Screenings  52 cu. ft/day
  Primary Sludge  23,300 lb/day
  Secondary Sludge 21,724 lb/day
  Population  Served 158,749
  Commercial  69,151
  Industrial  26,459

Plant Profi le

continued on page 56

EFFLUENT REMAINS OUR TOP PRIORITYEFFLUENT REMAINS OUR TOP PRIORITY
CITY OF YOUNGSOWN WASTEWATER TREATMENT PLANTCITY OF YOUNGSOWN WASTEWATER TREATMENT PLANT

by James Webber - Shift Manager Class IV
Denise Seman - Lab Supervisor 



56                                                                                                                                                                  Buckeye Bulletin - Summer 2010

Plant Profi le

sanitary sewers. The combined sewers account for excessive storm 
fl ows received at the treatment plant. The treatment plant maintains 
12 pump stations throughout the city. 
INDUSTRIAL PRETREATMENT DEPARTMENT
The city’s Industrial Pretreatment Department, under the direction 
of Thad Suchy, oversees the process discharges of 20 permitted 
industrial users. Of these, eleven are categorical in nature.
The frequency of monitoring is determined by the particular 
industry’s average daily fl ow.  The majority of our testing is 
completed in house by the WWTP’s laboratory.  The city surcharges 
its industrial users for higher than normal loadings of CBOD, TSS 
and O&G.  In addition to inspecting the city’s 12 pumping stations 
on a daily basis, pretreatment personnel also inspect the city’s many 
combined sewer overfl ows and regulating chambers bi-weekly.
LABORATORY

The laboratory staff monitors process control, NPDES parameters, 
biosolids analysis and industrial pretreatment discharge on a daily 
basis.  The lab is currently staffed by two OWEA Class IV certifi ed 
analysts with a combined total of over 40 years of experience.  
Some of the equipment utilized by the laboratory staff includes 
a discrete analyzer for most colorimetric analysis, ICP for metals 
analysis, automated SPE for oil and grease, autotitrator for low level 
ammonia analysis and a cold vapor mercury analyzer.
ARRA IMPROVEMENTS
As a result of the creation of the American Recovery and 
Reinvestment Act (ARRA) of 2009, the City of Youngstown 
was provided an array of unique funding avenues to facilitate 
upgrades to both the collection system and the WWTP.  Through 
an aggressive pursuit of federal monies, funneled through the Ohio 
EPA, Youngstown was able to secure funding assistance for four 
projects utilizing a combination of the Ohio Water Pollution Control 
Loan Fund (WPCLF) and direct ARRA assistance. 
Consequently, as a result of the outside funds the city was able 
to expedite a roof repair project at the WWTP.  This project 
includes the repair and replacement of the roofi ng materials on 
several structures at the WWTP.  The existing roof systems were 
substantially deteriorated and a failure to make these repairs would 
have resulted in damage to electronic monitoring and pumping 
equipment. The city awarded Roth Brothers, Inc. of Youngstown, 
Ohio, the low bidder, the contract for the project in the amount 
of $1,214,700.  Of that amount, $568,630 was provided through 

The dewatered secondary (pressed sludge) is then split into two 
streams; one is directly fed into the incinerator with the primary 
sludge. The second stream is sent into a steam heated paddle dryer.  
With the addition of the dryer system, this allows further drying 
of the secondary sludge prior to incineration  The dryer utilizes 
excess steam from the boiler as heat which saves on overall gas 
usage.  The dried sludge is then sent into the incinerator by high 
pressure forced air.  Grease and scum collected from the surface 
of the primary and secondary clarifi ers are concentrated in the 
concentrator and then pumped into the incinerator.  Ash from the 
incinerator is hauled to the landfi ll. 
The exhaust gases from the incinerator pass through a waste 
heat recovery boiler and are scrubbed before discharge into the 
atmosphere.  The steam generated from the boiler is used to supply 
heat to the paddle dryer and to heat trace grease lines.
INNOVATIVE / ALTERNATIVE TECHNOLOGY (I/A)

Additional funding was acquired 
from the EPA for implementation 
of I/A technology for two 
processes in the treatment 
facility; the sludge handling 
system and the microscreens. 
Based upon present worth 
cost analyses for 20 years, the 
savings for the systems totaled 
$20,000,000 over conventional 
methods of treatment.  The 
s ludge  handl ing  p rocess 
includes a dryer system that 
utilizes excess steam from the 
combustion process to dry the 

sludge before incineration.  This eliminates the need for natural gas 
for burning sludge during optimum sludge fl ow conditions.  Excess 
steam is also used to heat portions of the plant.  The microscreens 
provide fi nal clarifi cation of the trickling fi lter effl uent without 
large land requirements, (i.e. land application). This was a huge 